ANV —5Fy b
TR BHE

HKIS

BT I EFIREBITIREEL TS0,

BREREASE 7 SEISBtA THO B ERZITA > TS ZELY,
ARE(FEUFFESRAT - CTEARTICQT BFHA S0,
BTAIE o =&IE, RENREL TS,

ARG, FERITRTEmOART FAEETY,
AN—HELEAUNITOBKXENELDHEIZE, FONIHENLIFORGEEICSER S,

5] AR % BHRERA ALY —5F Y b

A & | BEEEERAR

a3 — F N 15004-AT010

HR {4 3 BA & E04261-T59031-00

Blr=raEn SC20N0J (TOYOTA 86)

A—H—HERE TOYOTA 86 (DBA-ZN6) . SUBARU BRZ (DBA-ZC6)

T UEAK FA20

F = TOYOTA 86 2012/04~. SUBARU BRZ 2012/03~
Gllbe 22 EE)

fis %

HROA AL HKSEI O UA MDD TFEREFEDOLM-LET,
- HROAAILT 4 )LE—  HHIE

xESEROERIL. 2018 £8 AHENEHDTY,
2018 £ 8 A LRI - 24 SN F-EHADES(Z DL TIZH K SEEERIZHBELEDE (S,

2018 ££ 8 A 25 BHIT (BREMET. B MWITYF - 77— X

SR DECER
B | B M RWZERB
3-3. 01 2014/3 kR
33.02 | N18/8 | MAMSEE - 27RHIEBNGEE




1 15004-AT010
ZN6/2C6 Oilcooler Kit




[EBA

(I AE BT DN T R EDEE - - v 2
A Al I S N T R 3
1. /—7)L/\°—‘y0)H)z91~L,&7]DI ..................................................... 5
2. T’r)lxj'f)l//)-l—7'7> }\O)H’yﬁﬂ-}- ................................................. 8
3. 7]—,{)[/7_5:70)HX17“-J- ......................................................... ‘]0
4. T{)bg_aﬂ;_xwﬂyﬁﬂ-j- ....................................................... 13
5. /J—<) \c—‘yo)Hﬂﬁ'HBJilﬂﬁﬁ‘@JﬁEam ............................................. 18

EE |

COEF. HKS AT —FFy FEBBEVLIFWVLEERILITHYMNES TEVFET,
FEGZEREICTHERAVIZE, BEEERDCRESE5-OITEKEEHHA LTS,
BUTIHE TRISAEISEER SN TLSRBZTY . TEICHEAL TS,

AREFEUTF ZATEIRND T oA, & CEELIETEEZTE TS,

RE - HRIZONT |

@ FEFAFRHRKZZEICHFFT T EE, BEHROCE=B~DBEROIEETZRAICHILET 516, SFoTLV=fZE
EWERREERLTUVEY,

@ FHRIEBEEMADRTT., FARNOERIFTAHENTEELY,

@ HPEHXIFE=EN. AURRCHBRZEMI., BEALEIEICEYRHEBCOVTERE—EFEZEN
MET,

@ FURFEAERETIV / —ILVERAORNT T EREFIRINTOET,

@ AE(F FELBRT 5 EMHYETDTARREAEOREE CHER S,

@ FHURIMABREID. RED-OFELRETT I ELHYET,

e EDFE

AETIE, TEDLSLESEFEAL. EEHRADBRLALERLTLEY,

& S EREREEREN. REXIEEERSBALBIEE

{ERERISERED, BEEESBRIBESNSEHE (MD)
A\ EE ERmEoRErEEshssa
T GEAUHEE R SEELEARE RS SR (B (FEROMIER UBHE)

-2 - 15004-AT010
IN6/2C6 Oilcooler Kit



IN—Y R+

EE fm e e
1 FAINO—337 1

2 FAINTANEA—T Ok 1

3 o a—RILk 1

4 RR—H— 1

5 NIIRILE 1

6 ANV Ly 1

7 oy 2 HE $556
8 tAovi v P18 t=10 2

9 A=A —IL 4

10 77579k Nod 1

11 A7 TSk No2 1

12 77579k No3 1

13 A7 TSk Nod 1

14 A7 TSk Nob 1

15 A7 TSk Nob 1

16 FAIWNI—51K—R Nol 90° —90° 1

17 AAINI—FR—R No2 90° —45° 1

18 VT —bFa—T 1 1200mm
19 BAZ5vT (K) 2

20 752KV M6 L=15 15

21 I+ vk M6 14

22 TL—bTviw M6 KEE 12

23 ERikEEAE 1

24 EftEiEAE 1

15004-AT010
IN6/2C6 Oilcooler Kit




\\

P17

P16 -

—> * 4 ILDFNERE B — q

EFEER

-4 - 15004-AT010
IN6/2C6 Oilcooler Kit



1. /—ILIN—YDENL EMT

ERZIRDBHN, TUDUFAMIVEEKLNY T OTAFREFEINHIL TS,
D ERERER VIR EIE C THRETE ST ESLY,

(1) NyTIDIAFRInFERZENT .

2 QYA FE—22TFL5Y
TEREIWT

@) @78y kU EFSNT,

oL

e
e

@) A VIR IAOZEET 5-ORDMEIZ G 8DNERIT. V4 v viREAQZERAT S,

TS

T

15004-AT010
IN6/2C6 Oilcooler Kit




®) @TTFTHU—F5Y FEEWT,

6) @3 TR—hN—TL—rZEENT,

N ®TF7H)—F7r—REENT,

@) ®78Y b IRILF—T TY—/I\—FE5 T,

9 @r—rEEST,

(10) @782 ;XN —UR—R A Y b T L— FEES
(11) @782 k\2\hN—ZFN T,

(12) @278y FAUIRRT—T 545y FZEFUT,

-6 - 15004-AT010
IN6/Z2C6 Oilcooler Kit



(13) 1. ®) TESI LTz, DT P TR—h/\—TL— bOFHEEREL A LY —F—h—RIZTFH LK SIZHIER S,

LS

(14) DA AL T 14 ILEZ—FEH T,

7 K1 R
s AANT4INA—FNTRIZ, TP AIDET
(TEH I UVARTDEN, EMERYBKRNTEL,

(15) @A AT 4 ILE— A=F 2 EFWT,

7 K/ R
cFSN LIz EAAILMNIIENADT, 9ITR 2T
MEZ*FAET 5.

s ERADIIHELE IV IRAFE/IT. 8
MMBALTGEWNES(ZT B,

-7 - 15004-AT010
IN6/2C6 Oilcooler Kit



2. FAINT 2L E—0 Y FOBRSTIT

IN—YR b
No. e ne
E E P2 AANTANE—T Ik 1
P3 T A—R)Lk 1
P4 ARt — 1
P5 NnNooarRiLk 1
P6 AN =Ly, 1
;;;L\ [{]%{: P7 oYy 2
‘j P4 P8 FIvir 018 2

P5 P7
I

Ty b= (FANWI—Z3F7, FEYFAVERRILE, AT —FFR—RX, AT 4IILEZ—92 b,
AR—HY— N aoRIL b NPT, T4 TN I FXOERYMDBAN NS EEERLTLESELY,

1) OYUHIZT oo oA AL INEEL EMT S,

P00y x1

Q) AR—H—DiEIZ, OV V&4
1%,
P7

P4 RR—H— x1

Na

-8 - 15004-AT010
IN6/2C6 Oilcooler Kit



@) O VT EMMFITF-AR—Y—%
I o DT 4L AETITERIZ R
BET 5,

VA%
o At =0 IR U
BAHESIREZT S,

@ ONUHIZTUD A A INEHEL
EHT %o

-PT:0V2T x1

B) FAAITLILEA—THIUDRBIDE
(2. O VT HH#FIT5,

P2 AAINTAIEZ—TOUE X1

6) AAILTAILEB—T I FEAR—
HY—DLIZEE, T8 —HRIL hEE
ALT. TP UIRfTH+9 5,

P3:tEUAE—ARILE X1

VA%
e FAINT4ILE—TH FDEIZR
R—Y—DZGEERIMIEE S,

N A7 vv, N2 amRL ~EFER
LT, N2 amE4AILIqILE—T
U MARAF T S,

P51\ TagRILE %1
P6:/\Pa x1
P8 EATYIY P18 x2

N

P2

P2

P4

P3

P5
Jm

P8

15004-AT010
IN6/2C6 Oilcooler Kit




3. XMWY —5—a7 OWStIT

IN—YYR B
No. T #
P10
P1 ALY —537
P1 P10 37754 vk No.l
P11 377547 vk No2
P11 P12 37754k No3
P13 P13 77559k No4
P14 P14 77549k Nob
P12 P15 775459k Nob
P20 75 RV M6 L=15
P21 7520y M6
P22 TL—rIviv M6 KE 4-12
P15
) A4 N —5a7Ica7ISyy bk
No.3 - No. 4 - No. 5 Z{R{t1+4 3., P20-21-22
AN —ZaF7 %1
-P12.3777’7‘JI~Np3 X1 P13
P13 a7 IS4y kNp. 4x1 P12
-P14:a7TS545y kNp.5 x1
P20 TSUTHRILENG L=15 X6 P1
“P21: 75 vk M6 x6
P22 FL—FTyiw M6 KR
P20-21-22
P20-21-22 |\ P14
P20-21

7 K4 R

o FANHI—FAFIZAT TSy ko3 BEUNo. 4 EETHBIE, TROE
& AANI—F2TE

M6 KEE(P2) £T52 S+ b H6E2N)
¢ Ty R

BT %,

TL—brTvix

P20

259K IL N M6

=15 (P20) DA FER

N

P22

s AAINO—5aF7EaT7 TSy R N3 B&
U No. 4 OREIZkEREIAE L B18E81E. TL—F
Jwixw M6 KEZE (P22) HHEAAA TR AEIT

Do

KT DFRIZDERKRT Y U v 2 EFAAT,

FIFAT7TFRITTUL,

P21-22

B

P1

Pé:ﬁ

_‘]0_

RYLZWEGEFEaT7EAIZET Y v DEEAHFRAHEIT I

15004-AT010
IN6/2C6 Oilcooler Kit




2 a77Z47v kN1l 22700 N
N —UR— R A MRS
ERCR

P10: 27734 kNo.1 x1
P20 : 252 URILE M6 L=15
x2
P21 : 2520 F vk M6
x2

T R4 R

o AR—UIMBEDED LS IZAHF
LUFITRARF UG T—TEHDE
WTF—T %R, 25 00F v b
M6 ZAHRLUFHIZIREET S
EEEETULOT LY,

o AR—U 1 MEDOEFTOITERHA
TN SBHRD A HRL U FEE
AT B EEEZETLOTLY,

TREAN
P20-21
P10
P20-21
P10

P21

] =RFYF—T

- 11 -

15004-AT010
IN6/2C6 Oilcooler Kit




@ aA7IS5y k No.2 ZHIEDR—
veEHEHIZLTTZAY MU
J—2iRk—R A Y MMZRFHTT 5,

P11 377547y k No.2 x1
P20 : 752 RIL M6 L=15
X1

FIERIL k ?

@ ) TEREA LA IVO—Z23T7 %37 TZ7 v b No. 1 K UNo. 2 [TRFITT %,

“P20: 25 CHRILENG L=15 x4
P21 : 2529y M6 x4

P20-21 E

P20-21 L——

i P20-21

2‘ P20-21

A P20-21

P15
P20-21 f

®6) a7IS47y kNo. 6754y kNo. 4 BEUERIZRTITI 5,

«P15: 377354y k No.6 x1

*P20: 25 ORILENE L=15 %2

P21 : 2529+ N6 %2
6) BEIZTFHOENEZHEELT, RILEEKRFEOLTAHAMIVY—Z a7 ZEET 5.

~ 12 - 15004-AT010

IN6/2C6 Oilcooler Kit




4. FAINY—F1HR—RADEfFIT

IN—YI)R B
No. g #E
P17 P16 P9 | azAHLL—IL

4

P16 | ZAA4ILYU—F7FK—RX Nol 90° —90° 1
P17 | #AA4IWI—F71K—R No2 45° —90° 1
1

2

P9 P18 VT —hFa—T
P19 | #A45vT(K)

P19

P18

(1) AYB—FA 7 HR—RAYE—%2FRALT, WY —+rF21—TZD700mmEDS5 0 0mmlIZHIERS,
P18 : OIS —+rFa—T

@) 4 () TS FQaNT— b Fa—T&FANI—FFK—K No.1 90° —90° [ZHYFITH5,
P16 : ALY —FK—Z No.1 90° —90° X1

@) 4 (1) TYR-=QaNy— b Fa—TF%FAINYI—F7K—R No.2 45 —90° [ZHff+5,
P17 A4 —5FR—R No.2 45° —90° X1

@) AZANI—IWEAAIWNIG =TI, A4V —F7HR—X No.1 90° —90° BXUAAMIWLI—FH—X
No.2 45° —90° #AAILH—S5a7IZ{kit+3 5,
*PO:azZAhHILI—)L %2

A 5=
@ FAINY—SaAF AAINITLINE—TIU b NP 3—D1=F S —ILT—TEFERALLENT
&L, T—TRIUOUAREISEAL. TP UL RET 2BARHY ET,
@ {RiFFLI=F—RIzhR ChOHNiA Y AN EZHELTTIL, Fm—XIZia Lhdithahiy A
HoIHE. TPV AIVTREREBO L. TP UL BT HEASHBY ET,

A% P

e AZANLI—IUFAZA VED ER—ADT 4 VT4 VTEHD P16.17
—ILtE LTERYT %,

e AANY—F5—K—ANo.1 90° —90° BLUFAINY—F—h—

ZNo.2 45° —90° [~y FSA FOTFEET. %\;@ — ([ — IIU |

« h—RIRE ISR E A B BTth, RA—SOEDE 3BT | (N . ﬁ
éo o \/\..--’f’

- 13 - 15004-AT010
IN6/2C6 Oilcooler Kit



P17
a7 HHAl
90° J4vTaYT

P16
a7 HHAl
90° Z4vTaT

~YRSAE T

P17

P16

P17

P19

- 14 -

15004-AT010
IN6/2C6 Oilcooler Kit




B AA4ILT—5FK—X No.1 90° —90° BLUAAILY—FFHK—X
No.2 45° —90° DI UADEUHEID T 4 T 4 2T DREER
ERRDAF AT A IWE—T I M ENDD I—~DOEUTEED
WEREEZE1T S,

VA%
o RR—UDULA T hESEBL., h—RAHMa U (T 409 L Mz

BIZ, 74 9T 4 2T DRAEREFEDAL AR (FRL) [ZET (3
0~40° EEEHINER.
s BEUXF—LUTFEE 2EFERAT B EEEMTLVOTLY,

A e

@ AEREZLZTIMRIC. 214 vT4 VT EHHEIFRICERILTZEWL, BEHHEHHFEICET &
R—ZAHHET 2BINBHYFET,

O AEREET ok, LROTEEDTEAKO. 7~1. OmmIZHEYFET, EAZFOHHEIC
ABBGIMES., FHRIEEH TIEGV S, F—RHEERT BN HY F7,

O AEREETIRICZ. 90° LUEFFHOHRAAZETOHENT S, 90° LLEDO#DRAADIWS
BGEE. R—AORFTORENEE>TLEBNANHY FT,

@ R{FF LIz R—RIZhR U dHindh Y NN EZHEE L TT I, Rr—RIZh Cheiihil
BYLHoTH/E. TUDUFAMIRENEIL. TUDUNBIRTEBANBHY FT, Fi-.
R—RIZEELID Y BHRT 5BNLHY FT,

@ RARERYELT, HO=YUDBH1=Y LENTLEEL, A—AH MR T 2Bh B Y FT,

P16

~ 15 - 15004-AT010
IN6/2C6 Oilcooler Kit



P16

P17

P19

Sryravy L

_‘]6_

15004-AT010
IN6/2C6 Oilcooler Kit




(6)

M

@)

©)

FAND—5Hh—2 No.i 90° —90° B&UFANI—5h—2 No2 P&V P9
45° —90° EAAINT 4 IWEA—T D2 FRUND D 3—IZRIT1TT 5, . e -

-
‘P9 az=AHILL—IL X2 ||—_l| . i

IF7O)—F5—RERFIFLT. AN T4 IILA—T 00 FOREBEZERRE L THR—AMME R EFSH LA &
FHERL T, B A—RIL BV D 3oRIL FE8T T 5,
#efH+ <UD Nem(kegf-m)

2 —R)L k : T=45(4. 6)

N2 aRIL bk T=39.2(4)

FANT—FFK—X No.1 90° —90° BELUAAIWNT—FH—X No.2 45° —90° AREEFH LGN &
FRERLT, T4 9Ta4 VT ERREDT B,
6T RILY Nem(kgf-m)

T=14.7~17.7(1.5~1.8)

A 531

@ It LIz R—XICh CAPHMER YA LGNS EZREEBLTT S, FA—XITh Chdirhhiy s
HOBE, TV MIVFRENBOL, TUOUHNBIET ABNAHYET

ALY —FHR—Z No.1 90° —90° BEXUAAILI—FHK—R No.2 45° —90° %% A Sy T (K) TERE
ERGE
“P19: 24597 (K) %2

P19

P19

17 - 15004-AT010
IN6/2C6 Qi lcooler Kit



5. /—ZIL/3A—YDEFHTE L UVIREIRESR

(1) AAILTAILE—T92 MZAAILT 4 ILE—FBUTIT 5,

QIS AMINFETI D UITEEAND,
T R/ R
s HKSHIT VO UX A IILDFEREHLE,

@) Ny T DA F RimFZEERF T B,

@) T O %EIRE LIERE CHIR 75°CLLL) (LI T DRERE1TH S,
o FAIRNMIZNZ &
o AW —FHR—RAHMUERGRICTFHL TLVERWNZ &
o TUDVEERF LIFTHEZ LT, m—RAMRIFTIHNI &

6) asdIEst LTz, O~ODFERRGR ZET TS,

XOBMTIHERR TR, T EURRAED TEUHROTERR) 1T/t THRBMERZEIT S,

- 18 - 15004-AT010
IN6/2C6 Oilcooler Kit




HKIS

H#Ast TvF-r—IX
T418-0192 F#EEE L EHALIL7181
http://www.hks—power.co.jp/

- 19 - 15004-AT010
IN6/2C6 Oilcooler Kit



INS

OIL COOLER KIT
TALLATION MANUAL

HIKS

Installation must be done by a professional.

Read this manual prior to the installation.

Always have access to this manual as well as a factory service manual.

% Make sure the vehicle is applicable to this kit.

NAME OF PRODUCT OIL COOLER KIT

PART NUMBER 15004-AT010

APPLICATION TOYOTA 86(DBA-ZN6). SUBARU BRZ(DBA-ZC6)

ENGINE FA20

YEAR TOYOTA86 2012/04- / SUBARUBRZ 2012/03-

REMARKS % This kit was designed on a JDM vehicle and has not yet been tested in

other markets.

[Required Parts] .
e New Engine Oil: HKS Engine Oil is recommended to use.

e New QOil Filter: OEM filter is recommended to use.

X This application was confirmed by August, 2018

REVISION OF MANUAL

Rev. Number Date Details
3-3.01 2014/3 1% Edition
3-3.02 2018/8 2" Edition

Published in August, 2018 by HKS Co., Ltd. (Unauthorized reproduction is strictly prohibited.)

15004-AT010

- 20 -
IN6/2C6 Oilcooler Kit




HKS Oil Cooler Kit on the Vehicle

91 - 15004-AT010
IN6/2C6 Oilcooler Kit



INDEX

NOT|CE /A'|‘|'ENT|ON / SAFETY PRECAUT|ONS ................................................................................. 22
PARTS LlST .................................................................................................................................... 23
1_ REMOVAL OF FACTORY PARTS ..................................................................................................... 25
2. |NSTALLAT|ON OF O|L F”_TER MOUNT .......................................................................................... 28
3. |NSTALLAT|ON OF O|L COOLER CORE ........................................................................................... 30
4_ |NSTALLAT|ON OF O”_ COOLER HOSE ......................................................................................... 33
5. RE|NSTALLAT|ON OF FACTORY PARTS & CONFlRMATlON .............................................................. 38
INOTICE

This manual assumes that you have and know how to use the tools and equipment necessary to safely perform service
operations on your vehicle. This manual assumes that you are familiar with typical automotive systems and basic service
and repair procedures. Do not attempt to carry out the operations shown in this manual unless these assumptions are
correct. Always have access to a factory service manual. To avoid injury, follow the safety precautions contained in the
factory service manual.

IATTENTION

This manual indicates items you need to pay attention to in order to install this product safely and lists precautions to
avoid any possible damage and/or accidents.

This product is an automobile part. Do not use for any other purposes.

HKS will not be responsible for any damage caused by incorrect installation and/or use, or use after modification
and/or dismantling of this product.

This product was designed for installation on a specific factory vehicle.

The specifications of this product are subject to change without notice.

The instructions are subject to change without notice. Make sure to refer to the most recent instructions.

ISAFETY PRECAUTIONS

The following precautions for use of this product are to prevent possible accidents and/or injuries and for proper use.

& WARNING: Indicates risk of serious injury and/or possible death.

& CAUTION: Indicates risk of serious injury and/or possible property damage (i.e. vehicle damage as from
use of this product.).

99 - 15004-AT010
IN6/2C6 Oilcooler Kit



PARTS LIST

NO. DESCRIPTIONS QT REMARKS
1 | Qil Cooler Core 1
2 | Oil Filter Mount 1
3 | CenterBolt 1
4 | Spacer 1
5 | Banjo Bolt 1
6 | Banjo 1
7 | O+ing 2 I.D. 55.6mm
8 | Copper Washer 918 t=1.0 2
9 | Conical Seat 4
10 | Core Bracket No.1 1
11 | Core Bracket No.2 1
12 | Core Bracket No.3 1
13 | Core Bracket No.4 1
14 | Core Bracket No.5 1
15 | Core Bracket No.6 1
16 | Qil Cooler Hose No.1 90°—90° 1
17 | Oil Cooler Hose No.2 ~ 45°—90° 1
18 | Corrugated Tube 1 1200mm
19 | TieWrap (L) 2
20 | Flange Bolt M6 L=15 15
21 | Flange Nut M6 14
22 | Flat Washer M6 Major Dia. 12
23 | Instruction Manual 1
24 | Instruction Manual 1

_23_

15004-AT010
IN6/2C6 Oilcooler Kit




Piping Diagram

P17
\'\
I
P1
||
j -@
P16
| |
—’ 0il Flow Direction — q
— 94 - 15004-AT010

IN6/2C6 Qi lcooler Kit




1. REMOVAL OF FACTORY PARTS

Before beginning removal of the factory parts, disconnect the negative cable from the battery terminal.
Use this instruction manual and the manufacturer’s service manual as a reference.

(1) Disconnect the negative cable
from the battery.

(2) Remove (Dside tum signal
light from both sides.

(3) Remove @front bumper. @ &

e

@

(4) Drill an 8mm hole in the position as shown below to relocate the water liquid inlet. Relocate the inlet.

Original Position

Water Liquid Inlet

Drill a hole here.

25 -

15004-AT010
IN6/2C6 Oilcooler Kit




(5) Remove @ air cleaner duct.

(6) Remove @ radiator cover plate.

(7) Remove ® air cleaner case.

(8) Remove ® front bumper energy absorber.
(9) Remove @ hom.

(10) Remove ® front bumper reinforcement plate.
(11) Remove (@ front bumper cover.

(12) Remove (D front bumper bracket..

Gle

- 96 - 15004-AT010
IN6/Z2C6 Oilcooler Kit



(13)  Cut off the shaded portion from @ radiator cover plate that was removed in (5) not to come in contact with the oil
cooler hose.

Cut off

(14) Remove @ oil filter.

NOTE

» Before removing the ail filter, clean the
installation surface of the engine side.
Make sure to remove foreign objects
and/or dust from the inside.

(15) Remove (2 oil filter union.

NOTE
* Prepare a waste cloth or container to catch
oil spilled when removing the union.

* Cover the opening with a clean cloth
during installation to prevent contaminants
from entering the engine.

- 97 - 15004-AT010
IN6/2C6 Oilcooler Kit



2. INSTALLATION OF OIL FILTER MOUNT

PARTS LIST
NO. DESCRIPTIONS QT
P2 I P2 | Qil Filter Mount 1
P3 P3 | Center Bolt 1
P4 | Spacer 1
P5 | Banjo Bolt 1
P6 Banjo 1
P7 O-ring 2
E j P4 P8 | Copper Washer 18mm 2

P5 P7
I

Make sure there is no scratch on kit parts (Oil Cooler Core, Bolts, Oil Cooler Hoses, QOil Filter Mount, Spacers, Banjo Bolt,
and Fittings). Remove foreign objects from parts.

(1) Apply a thin coat of the engine oil to the O-ring.

- P7: O-ring x 1

(2) Install the O-ring to the groove on
the Spacer.

P7

* P4: Spacer x 1

i
N

~ 98 - 15004-AT010
IN6/2C6 Oilcooler Kit



(3) Temporarily install the Spacer
with the O-ring to the engine filter
installation position.

NOTE
* The O-ring must come to
the engine side.

(4) Apply a thin coat of the engine oil
to the O-ring.

- P7: O-ring x 1

(5) Install the O-ring to the groove on
the inside of the ail filter mount.

= P2: Ol Filter Mount x 1

(6) Place the Qil Filter Mount on the
Spacer. Temporarily install the
mount using the provided Center
Bolt.

= P3: Center Bolt x 1

NOTE

* A convex part of the Spacer must fit
into the Qil Filter Mount's groove.

(7) Temporarily install the Banjo to
the Qil Filter Mount using the
provided Copper Washer, and
Banjo Bolt.

= P5: Banjo Bolt x 1
- P6: Banjo x 1
- P8: Copper Washer 18mm x 2

N

P2

o

P2

_29_

P4

P3

P5

ﬂ

P8

15004-AT010
IN6/2C6 Oilcooler Kit




3. INSTALLATION OF OIL COOLER CORE

PARTS LIST
NO. DESCRIPTIONS QT
P10 P1 Oil Cooler Core 1
P10 | Core Bracket No.1 1
P1 P11 | Core Bracket No.2 1
P11 P12 | Core Bracket No.3 1
P13 | Core Bracket No.4 1
P12 P13 P14 P14 | Core Bracket No.5 1
P15 | Core Bracket No.6 1
P20 | Flange Bolt M6 L=15 15
P21 | Flange Nut M6 14
P15 P22 | Flat Washer M6 Major Dia. 4-12
(1) Temporarily install the Core
Bracket No.3, No.4, and No.5 to P20-21-22
the Qil Cooler Core. / \
= P1: Qil Cooler Core x 1
» P12: Core Bracket No.3 x 1 P12 P13
» P13: Core Bracket No.4 x 1
» P14: Core Bracket No.5 x 1
- P20: Bolt M6 L=15 X 6 P1
- P21: Flange Nut M6 x 6 PZO . 21
- P22: Flat Washer M6 M/D x 4 P20-21
22 P14 22
P20-21 /

NOTE
¢ To install the Core Bracket No.3 and No.4
to the Oil Cooler Core, use the washer,
bolt, and flange bolt as shown in the
diagram on the right.
< QOil Cooler Core Side: Use the Flat
Washer M6 Major Dia. and
Flange Nut M6.
<~ Bracket Side: Bolt M and Flat
Washer M6.

* If there is a gap between the Oil Cooler Core and

P22

P20

P21-22

1
P1

P20
P21

Z P12

Em

Core Bracket No.3 and/or No .4, insert the Flat Washer M6 Major Dia. (P22) to adjust the gap.
Do not use more than 3 washers to each gap.Insert a washer to the lower side of the core first.
remained, insert a washer to the upper side of the core.

_30_

IN6/ZC6 0

If the gap is still

15004-AT010
ilcooler Kit



(2) Temporarily install the Core
Bracket No.1 to the front bumper
reinforcement.

* P10: Core Bracket No.1 x 1
» P20: Bolt M6 L=15x 2
- P21: Flange Nut M6 x 2

NOTE

* For easier installation of the bracket,
affix a masking tape to the box
wrench, and temporarily mount the
Flange Nut M6 on the box wrench
as shown in the diagram below.

Insert the box wrench to the hole

shown in the diagram on the upper

right for easier operation.

P10

Insert a box wrench

N

P20-21

P20-21 ?

P10

’44:::::4 Masking Tape

P21

_3‘]_

15004-AT010
IN6/2C6 Oilcooler Kit




(3) Temporarily install the Core
Bracket No.2 with Zfactory homn Factory Bolt
to the front bumper
reinforcement. P20

* P11: Core Bracket No.2 x 1
+ P20: Flange Bolt M6 L=15 x 1

(4) Temporarily install the Oil Cooler Core temporarily assembled in (1) to the Core Bracket No.1 and No.2.
= P20: Flange Bolt M6 L=15 x 4
= P21: Flange Nut M6 x 4

P20-21

P20-21

P15

P20-21

(5) Temporarily install the Core Bracket No.6 and No.4 to the vehicle.
* P15: Core Bracket No.6 x 1
- P20: Bolt M6 L=15x 2
* P21: Flange Nut M6 x 2
- P23: Flat Washer M6 x 2

(6) Make sure the Qil Cooler Core does not come in contact with any other parts of the vehicle. Tighten bolts to secure
the Qil Cooler Core.

-3 - 15004-AT010
IN6/2C6 Oilcooler Kit




4. INSTALLATION OF OIL COOLER HOSES

PARTS LIST
NO. DESCRIPTIONS QT
P17 P16 P9 | Conical Seal 4
P16 Oil Cooler Hose No.1  90°—90° 1
P17 | Oil Cooler Hose No.2  45°—90° 1
P18 | Corrugated Tube 1
3[9 P19 | TieWrap (L) 2

P19
P18

(1) Cut the provided Corrugated Tube to D 700mm and @ 500mm
+ P18: Corrugated Tube

using a knife or hose cultter.

(2) Install MCorrugated Tube that was cut to 700mm long in 4.(1)  to the Oil Cooler Hose No.1 90°-90°.

= P16: Oil Cooler Hose No.1  90°-90° x 1

) Install @Corrugated Tube that was cut to 500mm long in 4.(1)  to the Oil Cooler Hose No.2 45°-90°.

= P17: Oil Cooler Hose No.2 45°-90° x 1

(4) Install the provided Conical Seal to the Oil Cooler Core. Temporarily install the Oil Cooler Hose No.1 90°-90° and

Qil Cooler Hose No.2 45°-90° to the Oil Cooler Core.
= P9: Conical Seal x 2

A CAUTION

decrease of engine oil flow which may cause engine damage.

@ Do not use sealing tapes to the union of the ail cooler hoses’ fittings and/or ail fiter mount banjo. If
neglected, a tape may enter into inside the engine that may result in the engine damage.
@ Make sure hoses that were temporarily installed are not twisted or bent. Failure to do so may result in

NOTE
* Use the Conical Seal as a sealing for the union and hose fittings.

* Route the Qil Cooler Hose No.1 and No.2 undemeath the head light. N »-Fn !
* Make sure to install the hose in the correct direction referring to the diagram %\r@ il ] J
below: N !

_33_

15004-AT010
IN6/2C6 Oilcooler Kit



P17
Install this side
to the core.

P16
Install this side
to the core.

[
Head Light &

P16

P17

P16

P17

P19

_34_

15004-AT010
IN6/2C6 Oilcooler Kit




(5) Tighten the engine side’s hexagon part of the fitting of the Oil Cooler A
Hose No.1 90°-90° and No.2 45°-90°. Adjust the installation angle
of the hoses to the oil filter mount and banjo.

Hexagon

A CAUTION

@ When adjusting the angle, rotate the fitting to the tightening direction. If tightening to the
opposite direction, the hose may be damaged.
@ After adjusting the angle, the clearance “A” in the diagram above should be between

0.7mm and 1.0mm. It the clearance is not within this range, the tightening allowance is
not adequate which may result in the damage of the hose.

@ When adjusting the angle, do not tighten more than 90°. If it is necessary to tighten more
than 90°, the hose’s installation direction may be wrong.

@ Make sure hoses that were temporarily installed are not twisted or bent. Failure to do so
may result in decrease of engine oil flow which may cause engine damage.

@ Do not repeatedly tighten and loosen the hexagon part to prevent the hose from being

damaged.
NOTE
» Adjust the angle so the hose can be installed properly by rotating the hexagon part of the fitting to the tightening
direction (30° to 40°) referring to the diagram below.
* For easier operation, use 2 adjustable wrenched as shown below.

P16

- 35 - 15004-AT010
IN6/2C6 Oilcooler Kit



P16

P17

P19

@h—R

Liquid Tank L

Dk—R

_36_

15004-AT010
IN6/2C6 Oilcooler Kit



(6) Temporarily install the Oil Cooler Hose No.1 90°-90° and No.2 45°-90° to P16,17 P9
the ail filter mount and banjo. s

- P9: Conical Seal x 2 << |

(1) Temporarily install the air cleaner case. Adjust the oil mount filter's
installation position. After making sure the oil hoses do not come in contact with any other parts of the vehicle,
tighten the center bolt and banjo bolt.
Tightening Torque N-m(kgf-m)
Center Bolt: T=45(4.6)
Banjo Bolt: T=39.2(4)

(8) Tighten the fittings of the Oil Cooler Hose No.1 90°-90° and No.2 45°-90°. Make sure the hoses do not come in
contact with any other parts of the vehicle.

Tightening Torque N-m(kgf-m)

T=14.7~17.7(1L5~1.8)

A caution

@ Make sure hoses that were temporarily installed are not twisted or bent. Failure to do so may result in
decrease of engine oil flow which may cause engine damage.

(9) Secure the Oil Cooler Hose No.1 90°-90° and No.2 45°-90° using the provided Tie Wraps (L).
* P19: TieWrap (L) x 2

P19

P19

37 = 15004-AT010
IN6/2C6 Qi lcooler Kit



5. REINSTALLATION OF FACTORY PARTS & CONFIRMATION

(1) Install the il filter to the Qil Filter Mount..

(2) Add the adequate amount of the engine oil.
NOTE
The use of HKS’ engine oil is recommended.

(3) Reconnect the negative terminal to the battery.
(4) Startthe engine. Check the following after idling (when the oil temperature exceeds 75°C):
* Make sure oil is not leaking.

* Make sure the oil cooler hoses do not come in contact with any other parts of the vehicle.
* Increase the engine RPM and oil pressure; then, make sure the hose is still securely connected.

(5) Reinstall the factory parts @ to (0.

2% After the installation process is complete, check all items listed in the “Confirmation After Installation” section of
the Instruction Manual.

~ 38 - 15004-AT010
IN6/2C6 Oilcooler Kit



HKIS

HKS Co, Ltd.
7181, Kitayama, Fujinomiya, Shizuoka 418—-0192 ,Japan
http://www.hks—power.co.jp/

-39 - 15004-AT010
IN6/2C6 Oilcooler Kit





